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Garnet from East Ongul Island in the Antarctic Region
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Abstracts

The sample was collected by Prof. Torii of
Chiba University. Its colour is reddish brown
and translucent and it forms a somewhat
elongated crystal. It shows a few cracks and
is brittle.

Observed under the microscope, the greater
part of the thin sections is quite homogeneous,
but the bottom part of the crystal contains
very small amount of hornblende, limonite
and albite. We select its homogeneous part
for our study.

The following result were obtained:

S.G. 3.954+0.005
ao 11.530 A (lattice constant)
nna 1.773£0.002

Si0,  40.022

Al,0s 21.90
Fe,0; 1.53
FeO 21.34
Ca0 5.20
MgO 8.94
K:0 0.01

Na,0 0.06
H.0"- 0.18
H.0* —
Ti0:  0.06
P;0; 0.00
MnO 0.93
SrO 0.00
Total 100.17%
F 0.00225

Less 0 for F: 0.0012

Rb and Li were detected by spectrochemical
analysis, but Cr was not detected and, there-
fore, uvarovite-component is absent. Other
rarer elements were not found. From the
result of chemical analysis the authors studied
its garnet-components and obtained the follow-
ing results:

Almandite 47.642 Andradite 4.592;
Pyrope 35.49% Grossularite 10.10%
Spessartite 2.182

By Boeke’s classification this constitution be-
longs to pyralspite.
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Table 1.

Speclﬁc Gravity 3.954+0.005
Refractive Index (nxa) 1.77340.002

4. 4 b 4 M

BRSPS, BB SR BET 5412, Littrow %, E-2 %, Ebert #4580 =
HoGYemab AL COXatre Tt -0, BmMEIROMmL T 5.

a. Adam-Hilger & E-2 RAEFBRAIRTHBEAOES i B 110V, B
e KBEWMYEHE, AV v b: 10/1000 mm, gtk 6~7 A 60sec, WA B EBLIEHT
PAEME, FRFL: ¢2mm d5mm, HEEME: 4mm, FRAEE: 72 7o €2 4X10in, #
fyF s PR, BUERS: FD-31 20°C 8.5 min &1 30sec ¥ F-5 15 min.

b, JACO HIT/,<— 834 m HFARTEBEEALAEES  SHE: 5 A/mm, mi
KeF: 6 15000 A /in, MITHT-F4: 5.77° (2150 A~4650 A), Rkl : i 280 V, [hkLZeft:
TA 7—2, 295 b: 10/1000 mmx2mm, FIHERT: 40 B, BURHEM: BERRS LA
RAFM, ERME: 3mm, 3T ¢2mm dbmm, FHEK: 7Y 7ot 5 47 4X10
in, B§%M4: JACO I #E MM D19 19.5°C 3min {%£jk Eastman Kodak #i{#f{
30 sec 7% Eastman Kodak ##f 5min #h#4r 18°C 20 min jikrh  #24RI13%REIZ L 2.
¥ JACO 7oy =75 —.

c. Littrow BISRTHEBEAOHES  BCH: BEH 110V, jiks:: 8~10A 7—7,
2 5 b 4071000 mm, FEFCHER: 60 sec, AR : WM YA AT, B0kl d 5 mm
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¢ 2mm, FEEER: 4mm, #EGk: XY MRS, FAKE: Y27 820 ¥ 7 T60 Rt

M, RAR7 L5 —H, BiRSEM: ¥ 7 748 18°C 10min 7% F-5 15 min,
MU EDmEFMFCTHE L. BIHRICE2b0E, 7 ) 722 TLILIZRELE

bDRFEA L.

AN WRATIR - 7oA R, Table 2 O E iR 2157,

Table 2. The elements detected by spectrochemical analysis.

E-2 type (a) Ebert type (b) Littrow type (c)
Element Wavelength Intensity|Element Wavelength IntensityElement Wavelength 81216tensi$35r0
Si 2516.12 28 Si 2516.12 38 Cs 8521.10 — —
2528.51 S 2528.52 3S Rb 7947.60 2W 3w
2881.58 38 2881.51 >38 7800.23 w 3w
Al 3082.16 M Mn 2576.10 S Na 8194.81 S —
3092.71 S 2605.69 S 8183.27 M —
K 3446.72 — 4030.76 3S Ca 8542.09 M em
3447.70 — Mg 2593.73 2w 8662.14 3w —
Mg 2852.13 38 2795.53 S 7326.15 — 28
2802.70 S 2852.13 38 7148.15 — 28
2795.53 S Al 2631.55 M 6462 .56 e w
Ca 3158.87 <3W 2669.17 2W Li 8126.52 — —
3179.33 3w 3082.16 38 6707.84 — S
Mn 2593.72 w Fe 3020.64 >38 K 7698.98 w —
2794.81 M 3745.56 28 7664.91 M —
2798.27 M K 4044.14 <3W Ba 7280.27 — —
Na 3302.99 — 4046.56 <3W 7059.96 — —
3302.32 — 3446.72 —
Ti 3199.91 3w Ba 3071.59 —
3078.64 — 3501.20 —
3088.02 — Na 3302.32 —
v 3185.40 — 3302.99 —
3184.10 — Li 2741.19 —
Cr 2849 .83 _ 39232 61 <3W Intensity scale for visual
2677.15 — | T 3349.04  <3W comparision:
Li 3232.61 — 3361.21 <3W >3S (very strong), 3S, 28, S, M,
Fe . 3020.64 S 3372.80 <3W W, 2W, 3W, <3W (very weak).
3581.20 S Ca 3158.87 2w
Ba 3071.59 — 3179.25 2w
3501.23 — 4226.73 S
Sr 3464.57 —
v 3102.30 <3W
3110.71 <3W
3118.38 <3W
Cr 4254.35 —
4289.72 —
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5. X & MW I

HEIL, HERKEMEHIFELRZEIZH S North American Philips Co. % (Noreleco) #
R L7z WIERERIE Table 8 1273340 T3 - 7=.

Table 3. The result of the X-Ray-diffraction

o

Cu 26 I d A hkl
30.9 19 2.89 400
34.8 44 2.58 420
36.5 5 2.46
38.2 7 2.36 422
39.8 8 2.26 431
42.9 8 2.11 215
4.4 3 2.04
48.5 9 1.88 253
55.0 5 1.67 444
57.5 13 1.60 640
59.9 18 1.54 642
64.5 3 1.44 800
73.3 4 1.29 840
75.3 8 1.26 842

Lattice constant ao=11.530 A

6. f % o4 #r

ERTITOCTUE, BFEIMOITYOY OB > THHTLic. =, =20 BAICOnTik
BIREDIE=HPFZ L E/ Lre. iR Table 4 1Z/R341< T - 7e.

Table 4. The result of the chemical analysis.

SiO. 40.022
Al;,0; 21.90
Fe:0; 1.53 T flame-spectrophotometry
FeO 21.34 T1 spectrochemical analysis
Ca0 5.20
MgO 8.94
K20 0.01
tNa:0 0.06
H,0¢ 0.18
TiO: 0.06
P.0; 0.00
MnO 0.93
SrO 0.00
i _0.002
100.17 Less O for F 0.0012

Total
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7. k& e
GICTHTOFERIZISNT, BHNE, THEIIZHT Cr sl ExnTuigw. ZOEMN S
FAEECTPO G0 Uvarovite NWEH SN TWIWERTER L. X, HKIMRIZHOWT, Li, Rb ©
FTNY OEREZBD. RLDIEOMTRELELI2EBEOMETHD. TOMOKTE L
TIIREC T 208 & h - 720 X BB T, oo BPTiRIERkFFE L T
AV QAN

WESHORREL Y, MEBABEOMM LB L. FoiE: Table 5 2R s 7.

Table 5. The garnet-components of our sample.

Almandite 47.642 Andradite 4.59%
Pyrope 35.49 Spessartite 2.18
Grossularite 10.10

ULOFEREBET DL, MWMABREHRT OB LY, MRS S, Boeke” O3B
5 &, Pyralspite (2B L TV 2HEAPALmE 78572,

F0z, MBI PN T HERY BRI EBHE, BITRNE & SHB LR REm 2Ry
HERCBERRICHEL v LEd.
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